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TEST REPORT DECLARATION

Applicant : Shanghai EFIX Geomatics Co.,Ltd
Address  Building 1, 158 Shuanglian Road, Qingpu District, Shanghai
Manufacturer : Shanghai EFIX Geomatics Co.,Ltd
Address : Building 1, 158 Shuanglian Road, Qingpu District, Shanghai
EUT Description : Handheld GNSS Data Collector

(A) Model No.

: FC2
v
(B) Trademark : E F I w

Measurement Standard Used:

FCC CFR Title 47 Part 2

FCC CFR Title 47 Part 22 Subpart H
FCC CFR Title 47 Part 24 Subpart E
FCC CFR Title 47 Part 27

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the
maximum emission levels emanating from the device. The maximum emission levels are compared to the
FCC Part 15 Subpart C limits both conducted and radiated emissions. The test results are contained in this
test report and Shenzhen Alpha Product Testing Co., Ltd. is assumed of full responsibility for the accuracy
and completeness of these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without written
approval of Shenzhen Alpha Product Testing Co., Ltd.

Yannis Wen
Tested by (name + signature).........: Project Engineer YWV'RS wemn

Reak Yan e s
Approved by (hame + signature).......: Project Magnager ]L_ -

Date of issue...... c.covvvviiiiniinilt April 8, 2024
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1 Test Summary

Test Item Section in CFR 47 Result
Pass*
RF Exposure (SAR) EZ: ;igg; (Please refer to
' SAR Report)
Part 2.1046

RF Output Power

Part 22.913 (a)(2)
Part 24.232 (c)
Part 27.50(d)(4)

Pass

Peak-to-Average Ratio

Part 2.1046
Part 22.913(d)
Part 24.232 (d)
Part 27.50(d)(5)

Pass

Modulation Characteristics

Part 2.1047

Pass

99% & -26 dB Occupied Bandwidth

Part 2.1049
Part 22.917
Part 24.238
Part 27.53(h)

Pass

Spurious Emissions at Antenna Terminal

Part 2.1051
Part 22.917 (a)
Part 24.238 (a)

Part 27.53(h)

Pass

Field Strength of Spurious Radiation

Part 2.1053
Part 22.917 (a)
Part 24.238 (a)

Part 27.53(h)

Pass

Out of band emission, Band Edge

Part 22.917 (a)
Part 24.238 (a)
Part 27.53(h)

Pass

Frequency stability vs. temperature

Part 2.1055(a)(1)(b)

Pass

Freguency stability vs. voltage

Part 2.1055(d)(1)(2)

Pass

Note: 1. Pass: The EUT complies with the essential requirements in the standard.

2. The conclusion of this test report is judged by actual test data without considering measurement

uncertainty.
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2 General Information
2.1 General Description of EUT

Description/PMN

Model Number

Diff

Test Voltage
Support Networks
Support Bands

TX Frequency

GPRS Class
EGPRS Class

Modulation type

Antenna type

Antenna gain

Software version

Hardware version

Handheld GNSS Data Collector

FC2

N/A

DC 5V from adapter and DC 3.8V from battery.

GSM, GPRS, EGPRS, WCDMA
GSM850, PCS1900, WCDMA Band V, WCDMA Band IV, WCDMA Band I

GSM850: 824.20MHz-848.80MHz
PCS1900: 1850.20MHz-1909.80MHz
WCDMA Band V: 826.40MHz -846.60MHz
WCDMA Band Il: 1852.40MHz -1907.60MHz
WCDMA Band IV: 1710MHz -1755MHz

12
12

GSM/GPRS: GMSK
EGPRS: GMSK/8PSK
WCDMA Band lI/IV/V: QPSK

Internal antenna

Maximum Gain is -4.7dBi for GSM 850

Maximum Gain is -4.1dBi for PCS1900

Maximum Gain is -4.7dBi for WCDMA Band V

Maximum Gain is -4.1dBi for WCDMA Band IV

Maximum Gain is -5.06dBi for WCDMA Band I

(Antenna information is provided by applicant.)

There is WWAN diversity antenna inside the product, which is only for
receiving function.

V1.0
V1.0

Remark: 1.The worst-case simultaneous transmission configuration was evaluated with no non-
compliance found. Results in this report are only for 2G and 3G function, and there is no other

transmitter involved.
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Operation Frequency List:

GSM 850 PCS1900 WCDMA Band V WCDMA Band Il
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
128 824.20 512 1850.20 4132 826.40 9262 1852.40
129 824.40 513 1850.40 4133 826.60 9263 1852.60
189 836.40 660 1879.80 4181 836.20 9399 1879.80
190 836.60 661 1880.00 4182 836.40 9400 1880.00
191 836.80 662 1880.20 4183 836.60 9401 1880.20
250 848.60 809 1909.60 4232 846.40 9537 1907.40
251 848.80 810 1909.80 4233 846.60 9538 1907.60

Regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle frequency, and the
highest frequency of channel were selected to perform the test, and the selected channel see below:

Final test channel:

GSM 850 PCS1900 WCDMA Band V WCDMA Band Il
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
128 824.20 512 1850.20 4132 826.40 9262 1852.40
190 836.60 661 1880.00 4183 836.60 9400 1880.00
251 848.80 810 1909.80 4233 846.60 9538 1907.60
WCDMA Band IV
Channel Frequency (MHZz)
1312 1712.4
1450 1740.0
1513 1752.6




Page 8 of 63 Report No.: A2311081-C01-R21

2.2 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is filing to comply with Section Part 2, Part 22 subpart H, Part 24 subpart
E, Part 27 subpart C of the FCC CFR 47, KDB 971168 D01 v03r01 and ANSI C63.26.

2.3 Test Methodology

Both conducted and radiated testing were performed according to the procedures document on TIA/EIA 603
ANSI C63.26 and FCC CFR 47.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055 and 2.1057

2.4 Test Facility

Shenzhen Alpha Product Testing Co., Ltd
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China

June 21, 2018 File on Federal Communication Commission
Registration Number: 293961

July 25, 2017 Certificated by IC
Registration Number: 12135A

2.5 Accessories of Device (EUT)

Accessories 1 - AC Adapter

Manufacturer - EDAC POWER Electronics Co., Ltd
Model - EA1012AVRU-050

Ratings Input: 100-240Vac~50/60Hz 1.0A

Output: 5.0V=2.4A

2.6 Tested Supporting System Details

No. Description Manufacturer Model Serial Number Certification or SDoC

2.7 Test Conditions

ltems Required Actual
Temperature range: 15-35C 24°C
Humidity range: 25-75% 56%

Pressure range: 86-106kPa 98kPa
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2.8 Measurement Uncertainty

Item

Uncertainty

Uncertainty for Power point Conducted Emissions Test

2.74dB

Uncertainty for Radiation Emission test in 3m chamber
(below 30MHZz)

2.13 dB(Polarize: V)

2.57dB(Polarize: H)

Uncertainty for Radiation Emission test in 3m chamber
(30MHz to 1GHz)

3.77dB(Polarize: V)

3.80dB(Polarize: H)

Uncertainty for Radiation Emission test in 3m chamber
(1GHz to 25GHz)

4.16dB(Polarize: H)

4.13dB(Polarize: V)

Uncertainty for DC and low frequency voltages

Uncertainty for radio frequency 5.4x10-8
Uncertainty for conducted RF Power 0.37dB
Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%
0.06%
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3 Test Instruments list
. Firmware . Cal
Equipment Manufacture Model No. N Serial No. Last cal. Interval
9*6*6 anechoic CHENYU 9*6+6 / N/A 2022.05.17| 3Year
chamber
S{j{?\iﬁ;‘;‘gﬁ ROHDE&SCHWARZ | FSV40-N 2.3 102137 2023.08.16 | 1Year
Spectrum Agilent NOO20A | A.14.16 | MY499100060 |2023.08.16| 1Year
analyzer
Receiver | ROHDE&SCHWARZ | ESR  |2.28 sp1| 1316:3003K03- 15455 48 16| 1vear
102082-Wa
Receiver R&S ESCI  |4.42 SP1 101165 2023.08.16 | 1Year
Bilog Antenna Schwarzbeck VULB 9168 / VULB 9168#627 | 2023.08.28 | lYear
Hor Antenna | SCHWARZBECK BBH%QQO / 2106 2023.08.19| 1Year
LoopAntenna | SCHWARZBECK E\"lég / 00128 2023.08.19| 1Year
RF Cable Resenberger Cable 1 / RE1 2023.08.16 | 1Year
RF Cable Resenberger Cable 2 / RE2 2023.08.16 | 1Year
RF Cable Resenberger Cable 3 / CE1 2023.08.16 | 1Year
Pre-amplifier HP HP8347A / 2834A00455 |2023.08.16| lYear
Pre-amplifier Agilent 8449B / 3008A02664 2023.08.16 | 1Year
L.L.S.N.#1 Schwarzbeck NSLK8126 / 8126-466  |2023.08.16| 1Year
L.L.S.N.#2 ROHDE&SCHWARZ | ENV216 / 101043 2023.08.16 | 1Year
Horn Antenna | SCHWARZBECK | BBHA 9170 / 00946 2023.08.19 | 1Year
Preamplifier SKET LNPA:E,—OlS“O' / SK2018101801 |2023.08.16| 1 Year
Power Meter Agilent E9300A / MY41496628 | 2023.08.16| 1 Year
Power Sensor DARE RPR3006W |  / 15100041SNO91 | 2023.08.16 | 1 Year
Temp. & Humid. Teelong TL-HW408S| /  |TL-20191205-01 |2023.07.25 | 1 Year
Chamber
Switching Mode JUNKE JK12010S / 20140927-6  |2023.08.16 | 1 Year
Power Supply
Adjustable MWRFtest N/A / N/A N/A N/A
attenuator
10dB Attenuator Mini-Circuits DC-6G / N/A N/A N/A
Software Information
Test Item Software Name Manufacturer Version
RE EZ-EMC EZ Alpha-3A1
CE EZ-EMC EZ Alpha-3A1
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4  System test configuration

4.1 Test mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT

is rotated on three test planes to find out the worst emission.

Test modes
Radiated Conducted
GSM 850 B GSM link B GSM link
B  GPRS 1link B  GPRS1link
B EPRS1link B  EGPRS1link
PCS 1900 B GSM link B GSM link
B  GPRS1link B  GPRS1link
B EGPRS1link B EGPRS1link
WCDMA I B RMC 12.2Kbps link B RMC 12.2Kbps link
WCDMA Band IV B RMC 12.2Kbps link B RMC 12.2Kbps link
WCDMA Band V B RMC 12.2Kbps link B RMC 12.2Kbps link

Note: The maximum power levels are GSM mode for GMSK link, GPRS multi-slot class 8 mode for
GMSK link, EGPRS multi-slot class 8 mode for 8PSK link, RMC12.2Kbps mode for WCDMA Band V/II.
only these modes were used for all tests.

4.2 Configuration of Tested System

120 Vac / 60 Hz
EUT (Adapter)

EUT (USB Cable)

Dlpolﬁ: Antenna

IL[ J)'I
EUT {1}

FUT {Earphonz)

[ i
System Simulator
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4.3 Conducted AV Output Power

Test Requirement:

FCC part22.913(a) and FCC part24.232(b), FCC part 27.50 (d)(4)

Test Method:

FCC part2.1046

Limit: GSM850, WCDMA Band V: 7W(38.45dbm)
PCS1900, WCDMA Band II: 2W(33.01dbm)
WCDMA Band IV: 1W(30.00dbm)
Test setup: Communication
EUT Splitter Tester
Signal Analyzer
Note: Measurement setup for testing on Antenna connector

Test Procedure:

1. The transmitter output port was connected to base station.

The RF output of EUT was connected to the Signal Analyzer by RF
cable and attenuator, the path loss was compensated to the results
for each measurement.

3.  Set EUT at maximum power through base station.

4. Select lowest, middle, and highest channels for each band and
different modulation.

5. Measure the maximum burst average power.

Test Instruments:

Refer to section 5.0 for details

Test mode:

Refer to section 6.1 for details

Test results:

Pass
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Measurement Data

Conducted Burst Power (dBm)

Band GSM850 PCS1900

Channel 128 190 251 512 661 810

Frequency 824.20 836.60 848.80 1850.20 1880.00 1909.80
GSM (GMSK, 1 TX slot) 32.10 31.47 32.80 30.84 29.46 30.73
GPRS (GMSK, 1 TX slot) 30.85 29.44 30.58 27.47 27.82 28.29
GPRS (GMSK, 2 TX slot) 29.81 29.23 31.29 27.63 27.72 28.00
GPRS (GMSK, 3 TX slot) 28.66 29.98 30.14 29.62 29.81 29.65
GPRS (GMSK, 4 TX slot) 29.86 28.65 28.04 28.81 28.31 28.69

EGPRS (8PSK, 1 TX slot) 27.94 28.37 28.56 27.97 28.46 28.35

EGPRS (8PSK, 2 TX slot) 27.15 27.28 25.90 27.68 27.32 25.85

EGPRS (8PSK, 3 TX slot) 27.71 26.44 26.53 27.09 26.48 26.58

EGPRS (8PSK, 4 TX slot) 27.72 26.88 26.42 27.50 27.22 26.24

Burst Average Power (dBm)

Band WCDMA Band lI WCDMA Band V

Channel 9262 9400 9538 4132 4183 4233

Frequency 1852.4 1880.0 1907.6 826.4 836.6 846.6

RMC 12.2Kbps 23.42 23.13 23.40 23.15 23.30 23.46

HSDPA Subtest-1 22.92 23.36 23.57 22.87 23.50 23.57

HSDPA Subtest-2 22.79 23.53 21.57 23.50 23.16 21.73

HSDPA Subtest-3 23.11 22.17 21.70 23.11 22.29 21.36

HSDPA Subtest-4 23.64 23.23 22.01 22.81 23.50 22.36

HSUPA Subtest-1 23.48 21.45 21.75 22.74 22.06 21.98

HSUPA Subtest-2 23.55 23.96 22.27 23.00 23.75 22.08

HSUPA Subtest-3 23.65 22.09 21.60 22.82 22.29 21.81

HSUPA Subtest-4 23.72 23.48 21.78 23.49 23.71 21.58

HSUPA Subtest-5 22.80 21.90 21.36 23.04 21.84 21.46

Burst Average Power (dBm)

Band WCDMA Band IV

Channel 1312 1450 1513

Frequency 1712.4 1740.0 1752.6

RMC 12.2Kbps 23.17 23.13 22.90

HSDPA Subtest-1 23.28 23.55 22.80

HSDPA Subtest-2 22.86 23.26 21.97

HSDPA Subtest-3 23.59 21.98 22.12

HSDPA Subtest-4 23.68 23.35 22.22

HSUPA Subtest-1 23.36 21.77 21.88

HSUPA Subtest-2 22.96 23.87 22.38

HSUPA Subtest-3 22.71 21.73 21.98

HSUPA Subtest-4 23.38 23.61 22.02

HSUPA Subtest-5 22.91 22.25 21.27
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4.4 Peak-to-Average Ratio

Test Requirement:

Part 22.913(d), FCC part24.232(d), FCC part27.50(d)(5),

Test Method:

FCC part2.1046

Limit:

13db

Test setup:

Communication
EUT Splitter Tester

Signal Analyzer

Note: Measurement setup for testing on Antenna connector

Test Procedure:

4.

5.
6.

The transmitter output port was connected to base station.

The RF output of EUT was connected to the Signal Analyzer by RF
cable and attenuator, the path loss was compensated to the results
for each measurement.

Set EUT at maximum power through base station.

Select lowest, middle, and highest channels for each band and
different modulation.

Measure the maximum burst average power.
Record the maximum peak-to-average ratio value.

Test Instruments:

Refer to section 5.0 for details

Test mode:

Refer to section 6.1 for details

Test results:

Pass

Measurement data

Peak to Average Ratio

Limit
Test mode dB) Result
(dB)
Low Ch. Middle Ch. High Ch.
WCDMA Band I 3.12 3.04 2.85 13 PASS
WCDMA Band IV 3.14 3.11 3.12 13 PASS
WCDMA Band V 2.75 2.93 2.05 13 PASS
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Test Mode: WCDMA Band I
Low Ch.

Agilent Spoctrum Analyzer - Power Stat CCDF

Center Freq 1.852400000 GHz
Trig: Free Run

#IFGainilow — #Atten: 20 dB

Centar Freq: 1852400000 GHZ

Counts .73 MI10.0 Mpt

Mo 26, 212
Radio Std: None

Average Power

2,68 dBm
52.83 % at 0dB

o 0.01%

0.01 %
0.001 %
0.0001 %

Peak

0.001 %

4 dBm

0dB
Info BW 25.000 MHz

usc i File <Screen_0083 png> saved

STATUS

Low Ch.

Frequency

Average Power

Center Freq
2400000 GHz

19.17 dBm
52.67 % at 0dB

001%
0.001 %

Center Freq 1.712400000 GHz

Test Mode: WCDMA Band IV

Agilent Spoctrum Anakyzor - Pawer Stat CCOF

Genter Fraq: 1712400000 GHz
W Trig: Free Run Counts 877 MI0.0 Mpt

==
AFGainLow  #Atten: 20 45

021215 P o 26, 20
Radlo Std: None

0.01 %

0.001 %

dB
Info BW 25.000 MHz

sTATUS

Frequency

Center Freq
1.712400000 GHz,

Middle Ch.

Agilent Spectrum Analyzer - Powsr Stat CCOF

000 GHz R
Counts:5.2T MM0.0 Mpt

Center Freg 1.880000000 GHz eq; 1830000

Center
- Trig: Fi
SIFGainLow

#Atten: 20 dB

Average Power

2,65 dBm
53.27 % at 0dB

172 dB

2.57dB

.04 dB

0.01 0.01 %)
0.001 %
0.000

STaTUS

Frequency

Average Power

19.05 dBm
52.72 % at 0dB

10.09
10
01%
0.01%
0.001 %

Center Freq: 1.732600000 GHz R:
Trig: Free Run Counts:3.11 MHO.0 Mpt

AFGalmLuw | #ATen: 20 45

0.001 %

0dB
Info BW 25 000 MHz

STaTus

Frequency

CenterFreq
1732500000 GHz

Mot
H: Radio Std: None
Counts:2.84 MH0.0 Mpt

Average Power

3.04 dBm
52.98 % at 0dB

0.01 %

0.0001 %
Peak

0.001 %

.000 MHz

STATUS

Frequency

Average Power

19.63 dBm
52.88 % at 0dB

177 dB

0.1
0.019
0001
0.0001 %
Peak
26 dBm

Genter Fraq: 1752600000 GHz

021308 P Fo 1
Radio Std: None
Fr Counts:5.08 MHO.0 Mpt

0.01 %

0.001 %

000 MHz

sTATUS

Frequency

Center Freq
1752600000 GHz,
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Test Mode: WCDMA Band V
Low Ch.

Agilent Spoctrum Analyzer - Power Stat CCDF

L 0= Mo 26, 2024
Center Freq 826.400000 MHz Center Freq: §26.400000 MHz Radio Std: None Frequency

o Trig: Fres Run Counts3.33 MI10.0 Mpt
#IFGainilow —_ #Atten: 30 dB

Average Power

20.59 dBm
54,25 % at 0dB

0.01 %
0.001 %

001 9 ‘
0.0001 %5 os
Info BW 25.000 MHz

s STATUS

Center Freg: 836 500000 MHz R: Frequency
Trig: Free Run Counts:5.55 MIHD.0 Mpt
#Atten: 30 dB

Average Power

20.62 dBm
53.63 % at 0dB

1.66 dB
2.49 dB

sc STaTUS

052507 PFes ]
: 846.500000 MHz Radlo Std: None Freguency
[r) n Counts3.47 MI10.0 Mpt

A GoinLow

Average Power

20.70 dBm
53.44 % at 0dB

1.69dB
0dB

0.01 %

0.001 %

3.41dB
11dBm

.000 Ml

s STATUS
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4.5 Occupy Bandwidth

Test Requirement: FCC part22.913(a) and FCC part24.232(b), FCC part27.53(h),
Test Method: FCC part2.1049
Test setup:
Communication
EUT Splitter Tester
SPA

Note: Measurement setup for testing on Antenna connector

Test Procedure: 1. The EUT’s output RF connector was connected with a short cable to
the spectrum analyzer

2. RBW was set to about 1% of emission BW, VBW= 3 times RBW.

3. -26dBc display line was placed on the screen (or 99% bandwidth),
the occupied bandwidth is the delta frequency between the two
points where the display line intersects the signal trace.

Test Instruments: Refer to section 5.0 for details

Test mode: Refer to section 6.1 for details

Test results: Pass
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Measurement Data

Frequency 99% Occupy bandwidth -26dB bandwidth
EUT Mode Channel (MHz) (KHz) (KHz)
128 824.20 246.80 314.3
GSM 850
(GSM link) 190 836.60 245.37 313.8
251 848.80 246.07 322.0
128 824.20 241.53 308.6
GSM 850
(GPRS 1 link) 190 836.60 239.51 313.6
251 848.80 237.50 316.3
128 824.20 237.43 314.4
GSM 850
(EGPRS 1 link) 190 836.60 237.00 307.1
251 848.80 234.15 322.9
512 1850.20 246.80 316.2
PCS 1900
(GSM link) 661 1880.00 251.60 319.1
810 1909.80 245.73 312.9
512 1850.20 244.53 326.8
PCS 1900
(GPRS 1 link) 661 1880.00 242.21 313.8
810 1909.80 239.81 318.5
512 1850.20 241.43 319.9
PCS 1900
(EGPRS 1 link) 661 1880.00 235.29 308.3
810 1909.80 236.61 315.4
4132 826.40 4156.7 4730
WCDMA Band V
(RMC 12.2Kbps link) 4183 836.60 4167.5 4714
4233 846.60 4161.2 4724
9262 1852.4 4158.7 4711
WCDMA Band Il
(RMC 12.2Kbps link) 9400 1880.0 41525 4706
9538 1907.6 4177.6 4715
1312 1712.4 4161.3 4700
WCDMA Band IV
(RMC 12.2Kbps link) 1450 1740.0 4169.2 4696
1513 1752.6 4166.1 4719
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Test plot as follows:

GSM 850 (GSM link)

Agilent Spectrum Analyzer - Dccupied BW

110055 AM Feb 29, 2004
Radie Std: Nene

Center Freg 824.200000 MHz

MHz Frequency
- AvglHeld>10110
#AFGainLow Radio Device: BTS

Ref 15.00 dBm

CenterFreq
824.200000 MHz

Center 824.2 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms

Occupied Bandwidth
246.80 kHz
275 Hz
314.3 kHz

Total Power 18.0 dBm

Transmit Freq Error

x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

STaTuS

GSM 850 (GPRS 1 link)

Agilent Spectrum Analyzer - Occupied BW

100149 AM Fub 26, 2024
Radio Std: None

Center Freq 824.200000 MHz

Erti - 824 200000 MHz
AvglHeld=>1010

HAFGainLow Radio Device: BTS

Ref 10.00 dBm

Center 824.2 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms|

Occupied Bandwidth
241.53 kHz

-8 Hz
308.6 kHz

Total Power 15.4 dBm

Transmit Freq Error

x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

usc 1File <000 state> recalled sTATUS

Frequency

CenterFreq
824.200000 MHz|

Lowest channel

Agilent Spoctrum Analyzer - Decupied BW

109 4M Feh 29, 2024

L i
Center Freq 836.600000 MHz Rad\esm Nene.

Center Freq: §36.600000 MHz
Trig: Free Run AvglHold>1010
Hatten: 20 dB

Frequency

el
#IFGainiLow Radio Device: BTS

Ref 15.00 dBm

Cenler £36.6 MHz Span 1 MHz

#VBW 30 kHz Sweep 12.4 ms|

Occupied Bandwidth
245.37 kHz
-273 Hz
313.8 kHz

Total Power 17.1 dBm

Transmit Freq Error

x dB Bandwidth

OBW Power
xdB

99.00 %
-26.00 dB

STATUS

Lowest channel

Agilent Spectrum Analyzer - Occupied BW.

29, 224

g i 2 Feb.
Center Freq 836.600000 MHz delnsm Hone

Center Fraq: 836.600000 MHz
Trig: Fres Ru Avg|Hold>1010

T
AFGainlow — MAtten: 20 4B Radio Device: BTS

Ref 10.00 dBm

CEnter £36.6 MHz Span 1 MHz|

#VBW 30 kHz Sweep 12.4 ms

Occupied Bandwidth
239.51 kHz
75 Hz
313.6 kHz

Total Power 16.9 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

Frequency

Middle channel

Agilent Spoctrum Analyzer - Decupied BW

20, 2024

L M Feb
Center Freq 848.800000 MHz Rad\esm Nene.

Center Freq: 848.800000 MHz
Trig: Free Run AvglHold>1010
Hatten: 20 dB

Frequency

el
#IFGainiLow Radio Device: BTS

Ref 15.00 dBm

Cenler £48.8 MHz Span 1 MHz

#VBW 30 kHz Sweep 12.4 ms|

Occupied Bandwidth

246.07 kHz
1.100 kHz
322.0 kHz

Total Power 17.7 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

99.00 %
-26.00 dB

STATUS

Middle channel

Agilent Spectrum Analyzer - Occupied BW.

7:40.4M Feb 20, 2024

Center Freq 848.800000 MHz Radio Std: None

cemerFreq Ma.soouoo MHz
Avg|Hold>1010

FGainon  ANeon20 45

Radio Device: BTS

Ref 10.00 dBm

CEnter £48.8 MHz Span 1 MHz|

#VBW 30 kHz Sweep 12.4 ms

Occupied Bandwidth
237.50 kHz
A79Hz
316.3 kHz

Total Power 15.2 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

Frequency

Highest channel

Highest channel
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GSM 850 (EGPRS 1 link)

Agilent Spectrum Analyzer - Dccupied BW

Center Freg 824.200000 MHz

SIFGainLow

Ref 10.00 dBm

|

Center 824.2 MHz
#Res BW 10 kHz #VBW 30 kHz

Occupled Bandwidth
237.43 kHz

515 Hz
314.4 kHz

Total Power

Transmit Freq Error OBW Power

x dB

x dB Bandwidth

Frequency

Radio Device: BTS

CenterFreq
824.200000 MHz

Sweep 12.4 ms|

13.1 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Dccupied W
[T Freq 1.850200000 GHz

AFGalnLow

Ref 10.00 dBm

ICenter 1.85 GHz
#Res BW 10 kHz

#VBW 30 kHz

Occupled Bandwidth
246.80 kHz

Transmit Freq Error

Center Freq: 1.850200000 GHz
‘Ava[Hold>10110

Total Power

PCS 1900 (GSM link)

10:1254 M Mar 01, 2
Radio Std: None Freguency

Radio Devit

Span 1 MHz
Sweep 124 ms|

5.04 dBm

-343 Hz
316.2 kHz

OBW Power
x dB

99.00 %
-26.00 dB

x dB Bandwidth

sc 1 File <000 state> recalled

STaTuS

Lowest channel

STatus

Lowest channel

Agilent Spoctrum Analyzer - Decupied BW

Center Freq 836.600000 MHz Center Freq: 336.600000 MHz

H
% Trig: Free Run AvglHold>1010
Hatten: 20 dB

Agilent Spectrum Analyzer - Gccupiod W

09:31:90 &M P29, 2024 g s h
Radio Std: None Frequency Center Freq 1.880000000 GHz Center Freq: 1680000000 GHz

- B Trig: Free Run AvglHold>10/10

FGainiLow Radio Device: BTS #htten: 20 dB:

101307 AM Mar 01,

Radio Std: None
Ref 10.00 dBm

Freguency
#IFGain:l ow - Radio Device: BTS

Ref 10.00 dBm

Center 836.6 MHz Span 1 MHz
#Res BW 10 kHz

#VBW 30 kHz Sweep 12.4 ms|

Occupled Bandwidth
237.00 kHz

141 Hz
307.1 kHz

Span 1 MHz
Total Power 13.9 dBm

#VBW 30 kHz Sweep 12.4 ms

Occupied Bandwidth

251.60 kHz
1.013 K
319.1 kHz

Transmit Freq Error

x dB Bandwidth

Total Power

4.59 dBm
OBW Power

xdB

99.00 % Transmit Freq Error
-26.00 dB

OBW Power
x dB Bandwidth

x dB

99.00 %
-26.00 dB

STATUS

Middle channel

sTATUS

Middle channel

Agilent Spoctrum Analyzer - Decupied BW

Center Freq 848.800000 MHz Center Freq: 348600000 MHz
% Trig: Free Run AvglHold>1010
Hatten: 20 dB

09:32:56 AM Feb 29, 2024

Agilent Spectrum Analyzer - Occupied BW.
Radio Std: None

i i 101520 0 e 01
Ay Center Freq 1.909800000 GHz Center Freq: 1509800000 GHz Radio Std: None Frequency

- ree Run AvglHold>10110

S GolniLaw Radio Device: BTS

Ref 10.00 dBm

e 11
AFGaindaw  #Atten: 20 45

Radio Device: BTS
Ref 10.00 dBm

Center 848.8 MHz Span 1 MHz
#Res BW 10 kHz

#VBW 30 kHz Sweep 12.4 ms|

Occupled Bandwidth
234.15 kHz

1.539 kHz
322.9kHz

Span 1 MHz
Total Power 13.4 dBm

Sweep 12.4 ms)
5.40 dBm

#VBW 30 kHz
Occupied Bandwidth

245.73 kHz

-852 Hz
312.9 kHz

Transmit Freq Error

x dB Bandwidth

Total Power
OBW Power

xdB

99.00 %

Transmit Freq Error
-26.00 dB

OBW Power
x dB

99.00 %
-26.00 dB

x dB Bandwidth

STATUS

Highest channel

sTATUS

Highest channel
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PCS 1900 (GPRS 1 link)

Agilent Spectrum Analyzer - Dccupied BW

Center Freq 1.850200000 GHz

SIFGainLow

Ref 10.00 dBm

00 241 M 01
Radio Std: Nene Frequency

Radio Device: BTS

PCS 1900 (EGPRS 1 link)

Agilent Spectrum Analyzer - Occupied BW

[T Freq 1.850200000 GHz

A7 PMiFes

Center Freq: 1.850200000 GHz
‘Ava[Hold>10110

AFGalnLow

L 9,2
dio Std: None

Frequency

#Res BW 10 kHz #VBW 30 kHz

Occupled Bandwidth
244.53 kHz

-1.237 kHz
326.8 kHz

Total Power

Transmit Freq Error OBW Power

x dB

x dB Bandwidth

13.7 dBm

99.00 %

-26.00 dB

STaTuS

Lowest channel

Ref 10.00 dBm

ICenter 1.85 GHz
#Res BW 10 kHz

Radio Devit

#VBW 30 kHz

Occupled Bandwidth
241.43 kHz

-769 Hz
319.9 kHz

Transmit Freq Error

x dB Bandwidth x dB

Total Power

OBW Power

10.6 dBm

99.00 %
-26.00 dB

STatus

Agilent Spoctrum Analyzer - Decupied BW

Center Freq 1.880000000 GHz Center Freq: 1630000000 GHz
% Trig: Free Run AvglHold>1010

FFGainiLow — HAtten: 20 dB

Ref 10.00 dBm

#VBW 30 kHz
Occupied Bandwidth

242.21 kHz

17 Hz
313.8 kHz

Total Power

Transmit Freq Error OBW Power

xdB

x dB Bandwidth

STATUS

Middle channel

09:26:16 44 MarO1
Radio Std: None

Radio Device: BTS

Span 1 MHz
Sweep 12.4 ms|

13.6 dBm

99.00 %
-26.00 dB

Lowest channel

Agilont Spocinum Analyzor - Docupiod BW
Frequency 0

Center Freq 1.880000000 GHz Centar Fraq: 1680000

% Trig: Free Run

AFGaimiow * #Atten: 20 45

Ref 10.00 dBm

#VBW 30 kHz
Occupied Bandwidth

235.29 kHz
1.199 K
308.3 kHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

x dB

1000 GHz
Avg|Hold>1010

01:48:42 PM e 25, 2024
Radio Std: None Frequency
Radio Device: BTS

Span 1 MHz
Sweep 12.4 ms)

10.4 dBm

99.00 %
-26.00 dB

sTATUS

Agilent Spoctrum Analyzer - Decupied BW

Center Freq 1.909800000 GHz Center Freq: 1909500000 GHz
% Trig: Free Run AvglHold>1010

FFGainiLow — HAtten: 20 dB

09:33:21 44 MarO1
Radio Std: None

Radio Device: BTS

Ref 10.00 dBm

Center 1.91 GHz
#Res BW 10 kHz

#VBW 30 kHz
Occupied Bandwidth

239.81 kHz

85 Hz
318.5 kHz

Total Power 14.2 dBm

Transmit Freq Error

OBW Power
x dB Bandwidth

xdB

99.00 %
-26.00 dB

STATUS

Highest channel

Span 1 MHz

Sweep 12.4 ms|

Middle channel

Agilent Spectrum Analyzer - Occupied BW.
Frequency

Center Freq 1.909800000 GHz C&M"::G: '1"09000000

e 11
AFGaindaw  #Atten: 20 45

Ref 10.00 dBm

#VBW 30 kHz
Occupied Bandwidth

236.61 kHz

-1.164 kHz
315.4 kHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

x dB

GHz
Avg|Hold>1010

01:45:40 PM e 25, 2024
Radio Std: None Frequency

Radio Device: BTS

Span 1 MHz
Sweep 12.4 ms)

10.5 dBm

99.00 %
-26.00 dB

sTATUS

Highest channel
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WCDMA Band V (RMC 12.2Kbps

Agilent Spectrum Analyzer - Dccupied BW

Center Freq 826.400000 MHz

211 PMFeb

Ref 30.00 dBm

Center 826.4 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth
4.1567 MHz

-1.023 kHz

Total Power 28.3 dBm

Transmit Freq Error OBW Power

99.00 %
4.730 MHz x dB

-26.00 dB

x dB Bandwidth

STaTuS

Lowest channel

0000 iz " Radle 51 Nane ALy Center Freq 1.852400000 GHz
. R AvglHold> 1010
SIFGalnLow | Radio Device: BTS

link)

Agilent Spectrum Analyzer - Occupied BW
26, 2004

Genter Freq: 1.852400000 GHz
- ‘Ava[Hold>10110
AiFGalniLow :

dio Std.

Radio Devit
Ref 30.00 dBm

iCenter 1.852 GHz
Sweep 1.267 ms #

Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth
4.1587 MHz

5.811 kHz

Total Power 29.1 dBm

Transmit Freq Error OBW Power

99.00 %
4.711 MHz x dB

-26.00 dB

x dB Bandwidth

STatus

WCDMA Band Il (RMC 12.2Kbps link)

50707 PM Fat

4,21
Nore Frequency

T8

CenterFreq
2400000 GHz|

Agilent Spoctrum Analyzer - Decupied BW

‘Center Freq 836.600000 MHz

03-17:02 Mreb 26, 2004
Center Freq: 836 600000 MHz Radle Std: None

! Trig: Free Run AvglHeld>1010
#IFGoiniow *_ #Atten: 30 dB

Radio Device: BTS
Ref 30.00 dBm

Center 836.6 MHz i Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz

Sweep 1ms
QOccupied Bandwidth Total Power 29.4 dBm
4.1675 MHz

-419 Hz OBW Power
4.714 MHz xdB

Transmit Freq Error

99.00 %
x dB Bandwidth

-26.00 dB

STATUS

Middle channel

Lowest channel

Agilont Spocinum Analyzor - Docupiod BW
Frequency 0

Center Freq 1.880000000 GHz Centar Fraq: 1680000
B i Frea Run

3 4833 P ol 26,
1000 GHz
o= AvglHold>1010
AFGaindaw  #Atten: 10 45

Radio Std: None

2024

Frequency

Radio Device: BTS

Ref 10.00 dBm

#Res BW 100 kHz

Occupied Bandwidth Total Power 12.2 dBm
4.1525 MHz

-1.357 kHz OBW Power
4.706 MHz x dB

Transmit Freq Error 99.00 %
x dB Bandwidth

-26.00 dB

sTATUS

Center Freq
0000000 GHz|

i Span 10 MHz
#VBW 300 kHz Sweep 1.267 ms|

Agilent Spoctrum Analyzer - Decupied BW

‘Center Freq B46.600000 MHz

02:17:14 PMFe 28, 2004
Center Freq: 846.600000 MHz Radio Std: None

! Trig: Free Run AvglHold>1010
#IFGainilow __ #Atten: 30 dB

Radio Device: BTS
Ref 30.00 dBm

Center 846.6 MHz
#Res BW 100 kHz

i Span 10 MHz
#VBW 300 kHz Sweep 1ms|

Occupled Bandwidth
4.1612 MHz

-12.229 kHz OBW Power
4.724 MHz xdB

Total Power 29.3 dBm

Transmit Freq Error

99.00 %
x dB Bandwidth

-26.00 dB

STATUS

Highest channel

Middle channel

Agilent Spectrum Analyzer - Occupied BW.
Frequency

3 .. Y D1-49:03 P Foo 26, 2024
Center Freq 1.907600000 GHz Center Fraq: 1907600000 GHz Radio Std: None
o Trig: Fres Run Avg|Hold>1010
AFGainlow  #Atten: 10 4B Radio Device: BTS
Ref 10.00 dBm

Center 1.908 GHz i Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms|

11.0 dBm

Occupied Bandwidth
4.1776 MHz

-15.232 kHz OBW Power
4.715 MHz x dB

Total Power

Transmit Freq Error 99.00 %
-26.00 dB

x dB Bandwidth

sTATUS

Frequency

Center Freq
1907600000 GHz,

Highest channel
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WCDMA Band IV (RMC 12.2Kbps link)

Agilent Spectrum Analyzer - Dccupied BW

Center Freq 1.712400000 GHz =

SIFGainLow | FAtten: 30 dB

Ref 30.00 dBm

Center 1.712 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.1613 MHz
Transmit Freq Error -1.059 kHz
x dB Bandwidth 4.700 MHz

Center Freq: 1712400000 GHz

#VBW 300 kHz

Total Power

OBW Power
x dB

Radic Std: N Frequency

AvglHold> 1010

Radio Device: BTS

CenterFreq
1712400000 GHz

Span 10 MHz
Sweep 1.267 m

28.5 dBm

99.00 %
-26.00 dB

STaTuS

Lowest channel

Agilent Spoctrum Analyzer - Decupied BW

Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz
Free Run AvglHold>1010

T
#IFGainilow — #Atten: 30 dB

Ref 30.00 dBm

Center 1.733 GHz
#Res BW 100 kHz
Occupied Bandwidth
4.1692 MHz
Transmit Freq Error -6.528 kHz
x dB Bandwidth 4.696 MHz

#VBW 300 kHz

Total Power

OBW Power
xdB

02110 2
Radio Std: Frequency

Radio Device: BTS

Center Freq
732500000 GHz|

Span 10 MHz
Sweep 1.267 m

27.6 dBm

99.00 %
-26.00 dB

STATUS

Middle channel

Agilent Spoctrum Analyzer - Decupied BW

‘Center Freq 1.752600000 Gl

Ref 30.00 dBm

Center 1.753 GHz
#Res BW 100 kHz

Occupied Bandwidth

4.1661 MHz
Transmit Freq Error -308 Hz
x dB Bandwidth 4.718 MHz

er Freq: 1752600000 GHz
Free Run AvglHold>1
30 4B

#VBW 300 kHz

Total Power

OBW Power
xdB

02-11-18 s i
Radle Std: None Frequency

Radio Device: BTS

Center Freq
752600000 GHz|

Span 10 MHz
Sweep 1.267 m

27.8 dBm

99.00 %
-26.00 dB

STATUS

Highest channel



Page 24 of 63 Report No.: A2311081-C01-R21

4.6 MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E &27C, there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.

4.7 Out of band emission at antenna terminals

Test Requirement:

FCC part22.917(a) and FCC part24.238(a), FCC part27.53(h)

Test Method:

FCC part2.1051

Limit: -13dBm
Test setup: Communication
EUT Splitter Tester
Filter
SPA
Note: Measurement setup for testing on Antenna connector
Test Procedure: 1 The RF output of the transceiver was connected to a spectrum
analyzer through appropriate attenuation.

2  The resolution bandwidth of the spectrum analyzer was set at 1MHz,
sufficient scans were taken to show the out of band Emissions if any
up to 10th harmonic.

3  For the out of band: Set the RBW, VBW = 1MHz, Start=30MHz,
Stop= 10th harmonic.

4  Band Edge Requirements: In the 1 MHz bands immediately outside

and adjacent to the frequency block, a resolution bandwidth of at
least 1 percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed to measure the out of
band Emissions.

Test Instruments:

Refer to section 5.0 for details

Test mode:

Refer to section 6.1 for details

Test results:

Pass

Test plot as follows:

Note: During the conducted spurious emission test, a band filter was used. The information of the filter is
reported at section 6.0 (refer to item 24, 25).
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Test Mode: Traffic mode

GSM 850 (GSM link)

Start Freq 30.000000 MHz

w Type: Log-Pun Ay Start Freq 1.000000000 GHz Avg Type: Log-Pr
PHO: Fast ¢ AvglHold: 381100 THO: Tast o Trig:Fres Run AvglHold: 141100
IFGain-Low IFGain-Low At
Ref Offset 17 dB

Ref 35.00 dBm

Ref Offset 17 dB
Ref 35.00 dBm

Edit Register |
Names

Start Freq

30.000000 MHz e

Register 2|
(empty)

1
'I' . Register 3
| A ol P WL (empty)

Lt “.“ g i by, sy bl o Mook, L.w 1 )

o e ! :
| Registerd,
T e et B L T (empty)

Start 30.0 MHz

Stop 1.0000 GHz Start 1.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts)

Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 47.53 ms (1001 pts)
1/File <1000-20000_0000.siate> recalled

Lowest channel

56 dFile <30-1000 siale> recalled

Start Freq 30.000000 MHz Avg Type: LogPur A Start Freq 1.000000000 GHz g Type: Log-Pwr
Fost rig: Free Run AvglHold: 281100 THO: Fast (o Trig: Fres Run AvglHold: 131100
(FGaln-Low | #Atten: 30 dB IFGaln-Low rten: 30 dE
Ref Offset 17 dB / Ref Offset 17 dB
Ref 35.00 dBm Ref 35.00 dBm

EditRegister | EditRegister |
Names Names
Register 1 Register 1
(empty)| (empty)

Register 2,
(empty)|

Register 3
(empty)|
u\»h"l'"fn.-\a.;*’""‘"}’“"“\“""'"'\”’ Nl

Rt e N o R ey ll*-.‘M'm*m’a

Register4,
(empty)|

Start 30.0 MHz Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz Sweep 47.53 ms (1001 pts)
G i/File <30-1000.state> recalled

iUFile <1000-20000_0000 state> recalled

Middle channel

Start Freq 30.000000 MHz Avg Type: Log-Pwr Avg Type: Log-Pur
PHU; Fast Ly T7ig: Free Run AvalHsld: 517100 i rast e Trig:Free Run AvglHold: 131100
FGalnLow " #Atan: 30 dB \FGaln-low  HAten: 30 4B

Start Freq 1.000000000 GHz ) r
z

Ref Offset 17 dB Mkr1 l“»i" 68 MHz

Ref 35.00 dBm

Ref Offset 17
1 dBm ef Offset 17 dB

Ref 35.00 dBm

EditRegister

EditRegister |
Names

Register 1
(empty)|
Register 2,
(empty)

§
y - " Register 3
. iy ) (empty)|

- . A e AR el
B s L s b g 4 ¥

Register4,
(empty)

Start 30.0 MHz

More
Stop 1.0000 GHz Start 1.000 GHz Stop 20.000 GHz ik
#Res BIW 100 kHz #VBW 300 kHz Sweep 92.73ms (1001 pts) #Res BWW 1.0 MHz #VBW 3.0 MHz
56 i/ File <30-1000.state> recalled

Sweep 47.53 ms (1001 pts)
LJFile <1000-20000_0000 state> recalled

Highest channel

Register 1
(empty]|

A R A P40
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Test Mode: Traffic mode

GSM 850 (GPRS 1 link)

Start Freq 30.000000 MHz

e Start Freq 1.000000000 GHz Avg Type: Log-Pwr
S AvalHerd: 161100
IF Gain:l owe #Atten: 30 dB

Fost 1 AvglHold>100/100
IFGain-Low

1 894 Auto Tune|
Ref Offset 17 dB K V
Ref 35.00 dBm

Ref Offset 17 dB
Ref 35.00 dBm

StartFreq
30.000000 MHz, e

Register 2|
(empty)

1
Register 3
I ¥k (empty)
g g 1, e,
P DU W L AT OO ARYIO YT NPT PO L SR R

Register 4|
(empty)

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts)

Start 1.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 47.53ms (1001 pts)

56 dFile <30-1000 siale> recalled 1/File <1000-20000_0000.siate> recalled

Lowest channel

fuaren Lop e Start Freq 1.000000000 GHz
N .. ri Ao oaio :
(FGaln:Low #Arten: 30 dB

Start Freq 30.000000 MHz Avg Type: Log-Pwr
THO:Fast g Trig: Fres Run AvglHold: 151100
IFGalnlow  #Amen: 30 48
Ref Offset 17 dB ., Ref Offset 17 4B
Ref 35.00 dBm Ref 35.00 dBm
EditRegister | EditRegister |
Names Names
Register 1 Register 1
(empty) (empty)|

Register 2 Register 2,
(empty) (empty)

Register 3|
(e

Register 3
mpty) (empty)

LY
) o~ Migear A
R T AP e Y "

bbbtz A et R'“:':'ﬂm“ Reﬂl:"l:evg

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz

Start 1.000 GHz
Sweep 92.73 ms (1001 pts)

Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 47.53 ms (1001 pts)
iUFile <1000-20000_0000 state> recalled

Middle channel

G i/File <30-1000.state> recalled

Avg Type: Log-Pur
ENO: Fost I Trig: Free Run AvalHold=>100/100
[FGaln:Low * #Atten: 30 d8

Start Freq 30.000000 MHz Start Freq 1.000000000 GHz Avg Type: Log Pur

THO: Fast g Trig:Free Run AvglHeld: 13100
\FGalnLow | HAtten: 30 dB
Ref Offset 17 dB

Ref Offset 17 dB
Ref 35.00 dBm

Ref 35.00 dBm

EditRegister

EditRegister |
Names

Names
Register 1 Register 1
(empty)| (empty)

Register 2 Register 2,
(empty) (empty)

Register 3| Ao L Register 3
(empty) ! e WRNLTLT (empty)|

- A b A gty et ety

SURIPTSRPPI PR TICAR TP VL SRS RO TSRS IETRE B2 AL EELL » i

Register4,
(empty]|

{empty)

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz

Start 1.000 GHz
Sweep 92.73 ms (1001 pts)

Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 47.53 ms (1001 pts)

sTATUS

G i/File <30-1000.state> recalled iUFile <1000-20000_0000 state> recalled

Highest channel
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Test Mode: Traffic mode

GSM 850 (EGPRS 1 link)

Start Freq 30.000000 MHz

Frequency
Fost ¢ : Free Run AvglHold:>100/100
IFGain-Low

Start Freq 1.000000000 GHz Bvg Type: Log-Par
HO: fast o Trh Avg|Hold: 301100
IFGain-Low #Atten: 30 dB
11 822 Auto Tune|
Ref Offset 17 dB :
Ref 35.00 dBm

Ref Offset 17 dB
Ref 35.00 dBm

StartFreq
30.000000 MHz, e

Register 2|
(empty)

Register 3
P,

T o T {empty)
gt et P i "

R PPAPT R R PR DpIPET i eaTsaas W PHCI P e B S L e

Register 4|
(empty)

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts)

Start 1.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 47.53ms (1001 pts)

56 dFile <30-1000 siale> recalled 1/File <1000-20000_0000.siate> recalled

Lowest channel

~ Avg Type: Log-Pur

Start Freq 30.000000 MHz A Start Freq 1.000000000 GHz
PNO Fost T Trig: Free Run AvglHold:> 1001100 =

#ivg Type: Log-Pur
MO Tt e Trig:Free Run AvalHold: 134100
[FGalnilow  HAtien:30 dB
Ref Offset 17 dB Mkr1
Ref 35.00 dBm

IFGaln-Low | #Atten: 30 d8

Ref Offset 17 4B
Ref 35.00 dBm
EditRegister | EditRegister |
Names Names
Register 1 Register 1
(empty)| (empty)
Register 2 Register 2,
(empty) (empty)
1
Register 3| 4
(e

Register 3
mpty) (empty)

e, Fi
" st 1
R g PR P oY 1 b

Register4 Register4,
SRR PR SO ST VA ST APTPPINS PRI e B e L LR S {empty)| {empty)

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz

Start 1.000 GHz
Sweep 92.73 ms (1001 pts)

Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 47.53 ms (1001 pts)
iUFile <1000-20000_0000 state> recalled

Middle channel

G i/File <30-1000.state> recalled

Avg Type: Log-Pur
ENO: Fost I Trig: Free Run AvalHold=>100/100
[FGaln:Low * #Atten: 30 d8

Start Freq 30.000000 MHz Avg Type: Log-Pwr
NO: ract | Trig: Free Run AvlHold: 21100
IFGalnlow  #Amen: 30 48

Start Freq 1.000000000 GHz
i

Ref Offset 17 dB

Ref Offset 17 dB
Ref 35.00 dBm

Ref 35.00 dBm

EditRegister | EditRegister |
Names Names

Register 1 Register 1

(empty)| (empty)

Register 2 Register 2,
(empty) (empty)

Register 3| Register 3
(empty) , (empty)
f,,.'u"" Whpprai b
Register 4|
P VTN YRR DU NPV [ IPRUTY T I U N (RO WP o LT : g

Register4,
(empty]|

{empty)

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz

Start 1.000 GHz
Sweep 92.73 ms (1001 pts)

Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 47.53 ms (1001 pts)

sTATUS

G i/File <30-1000.state> recalled iUFile <1000-20000_0000 state> recalled

Highest channel
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Test Mode: Traffic mode

PCS1900 (GSM link)

Start Freq 30.000000 MHz

0; Fast 1

Frequency
IFGain-Low

AvglHold: 211100

Ref Offset 17 dB

Start Freq 1.000000000 GHz >
p
Ref 35.00 dBm

Bvg Type: Log-Pwr
N Trig: Fres Run Avg|Hold: 831100
#htten: 30 45

e

FGain ow
Mkr1 Auto Tune| kr
Mkr1 Ref Ofset 17 dB Mk 1.
Ref 35.00 dBm

‘1

StartFreq StartFreq)
30.000000 MHz, 1.000000000 GHz|

L
1
4

P A
SR BBy e g o sty e

il oy W,

Start 30.0 MHz
#Res BW 100 kHz

Stop 1.0000 GHz

#VBW 300 kHz Sweep 92.73 ms (1001 pts)

Start 1.000 GHz

#Res BW 1.0 MHz
56 dFile <30-1000 siale> recalled

Stop 20.000 GHz
Sweep 47.53 ms (1001 pts)

STATUS

#VBW 3.0 MHz

Lowest channel

Start Freq 30.000000 MHz

PHO: Fast |

Avg Type: Log-Pur
rig: Free Run AvalHold: 16100
FGaln-Low

Start Freq 1.000000000 GHz
| #hten: 30 8 F
Ref Offset 17 dB

Trig: Free Run
Ref 35.00 dBm

ften: 30 4B

HO: Fast (.

AvglHeld: 241100
F Gain:Lows

Ref Offset 17 dB I‘vn.rlj 8
Ref 35.00 dBm 20.18
EditRegister | EditRegister |
Names: ¥ Names
Register 1

(empty]|

Register 1
(empty)|
Register 2 Register 2,
(empty) (empty)
Register 3|
(empty)

Register 3

(empty)
N v
‘1

b o e
! e A
’ A,,;v-.v'.J,'-»anL‘*‘ W/ <

Register4

(empty]|

h..,l.\.q.“,‘.-wrmll.ﬁ.‘»kh.ma.\ti\:w.'w-rMurv

e S T

Register4,
(empty)|
Start 30.0 MHz

Stop 1.0000 GHz
#Res BW 100 kHz

#VBW 300 kHz

Start 1.000 GHz

G i/File <30-1000.state> recalled

Sweep 92.73 ms (1001 pts) #Res BW 1.0 MHz

iFile <1000-20000_0000 state

#VBW 3.0 MHz

> recalled

Stop 20.000 GHz
Sweep 47.53 ms (1001 pts)

sTATUS

Start Freq 30.000000 MHz

PHO: Fast |

[FGaln-Low

Ref Offset 17 dB
Ref 35.00 dBm

‘1

e SR S R T

Start 30.0 MHz
#Res BW 100 kHz

G i/File <30-1000.state> recalled

#VBW 300 kHz

Middle channel

~ Avg Type: Log-Pur

rig: Free Run AvglHold: 181100

#Atten: 30 dB

Start Freq 1.000000000 GHz
PHO: Fast

Ref Offset 17 4B
Ref 35.00 dBm
EﬂReglmr.
Names: (¥

Register 1
(empty]|

Register 2
(empty)
Register 3|
(empty)

Register4

A A g oo bbbl tempty)|

Stop 1.0000 GHz Start 1.000 GHz
Sweep 92.73 ms (1001 pts)

#Res BW 1.0 MHz
iUFile <1000-20000,

F Gain:Lows

e g vl ekt N d gt P
[P Y

#VBW 3.0 MHz

0000.state> recalled

Trig: Free Run
#Atten: 30 4B

Avg Type: Log-Pur
Avg|Hold: 471100

EditRegister |
Names

Register 1
(empty)|

Register 2,
(empty)|

Register 3

VY g (empty)

Register4,
(empty)

Stop 20.000 GHz
Sweep 47.53 ms (1001 pts)

sTATUS

Highest channel



